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STUDIES ON THE ELECTRIC RESISTANCE WIRE STRAIN GAGE
(Ist Report)
—— About the SR—4 Strain Gage—— -
(JSCE March 1951)
By Masao Naruoka, C.E., Member.

Synopsis This reports the essential points of S8R-4 Strain Gage which is the most
versatile pick up ever developed and experiments in which this strain gage was used

in tension test of steel piece.
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Stress and strain diagram. Abcissa shows
the reading on the scale stood 1 m.tapart
from the galvanometer and the smc in
alculated {rom the reading.
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The values of strain caleulatednon the assumption that the Young’ s modulus of the
test piece is 2100000 kg. per sq. cm. and the measured strain by SR-4 strain gage.

AW FEr) L0 , 20 | 8.0 | 4.0 | 50| 60| 7.0 8.0 | 9.0 | 100
B O Cglem | 24| a9 673 897‘ 1121! 1346 | 15701 1794] 2019| 2243
o SBEE 0.045 | 0.09 0.154 ozoel | 0.321 0379[ 0.495 | 0.552
'EL & M 0207 0.214 0.320 | 0.427 | 0.534 0641 0.748 0855 0.961 |. 1.068
unit  1/1000
92 T O {8 i 10
The values of calculated and measured strain.
# W Ered| Lo | 20| 30| 40 50 J 6.0 | 70| 80| 90 | 100
B h Ckefow> | 218 | 436| esa| sri| 1089 | 1307| 1525| 1748| 1061 2179
SR-4 7 # | 0.110 | 0.204| 0.298 | 0.393 | 0.487 0.581 | 0.675| 0.769 | 0.864| 0.966
% Hug. Z 3| 0.020| 0.049| 0.101| 0.156 | 0.215' 0.277 | 0.343
@ % 46 0104 0.208| 0.311| 0.415| 0.519 ' 0.622 0.726 | 0.830 | 0.934 | 1.087
unit  1/1000 -
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The result of test of the filament of SR-4
Strain gage.

o | aE | RGBS s |
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No.3 | 8200 | 63.2 | '10.66 | 339
F ¥ | 3292 | 649 | 1079 | 4317
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i #E | Cu | Ni | Fe | Ma | Or ! timceeemd | mEfm | ® 6 %
s v R 2y Ey | 5060 | 40~45 47~51 | 0.00002 | 2.0~2.1
7 F % v x| 5450 | 44.63 | 0.11 | 0.54 47.56 0 2.0~2.1

~ v # = » |80 | 40 12.0 43.0. 0.000 01 0.5
= 7 = 4 75~85 15~20 |  100~110 0.00015 | 2.1~2.8

= ¥ oy N - 3.1 | 63.9 | | 75 0.0002 3.6
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AN EXPERIMENTAL STUDY ON THE COMPOSITE WOOD-CONCRETE

T-BEAM BRIDGE
(JSCE March 1951)
Seihei Kato, C.E,. Membery, Yuzo Wada,

Synopsis Some results of the experiments to examine the strength and mechanical
properties of the composite wood-concrete T-beam bridges are reported in this
article. It was proved by the experiments that, (1) the strength and the flexural
rigidity of the composite wood-concrete T-beam bridges are considerably higher than
those of the ordinary wooden beam-bridges, ¢ 2D the theoretical formulas aré
practically applicable for. the design of the composite beams, and (3) theretore,
adequately designed composite wood-concrete T-beams composed of good materials

. might be safely applied for minor roadbridges if they were carefully erected.
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